MGL INTERNATIONAL, INC.
TYPE 15000 TAPE METERING UNIT

PARTS LIST
PART NO. DESCRIPTION
15001 Main Frame Plate
15002 Access Side Plate
15003 Tape Shoe Pivot Pin
15004 Knife Arm Pivot Pin
15005 Cy. Pivot Mount Pin
15006 Tape Guide Pin
15007 Capstan Pin
15008 Unwind Pin
15009 Tape Apply Roller Pin
15010 Pressure Roller Pin (2)
15011 Tape Check & Link Pin (2)
15012 Clevis & Knife Link Pin (2)
15013 Mounting Clamp
15014 Tape Shoe
15015 Link
15016 Knife Arm
15017 Cyl. Rod Clevis
15018 Knife
15019 Pressure Roller Mount (1)
15019B Pressure Roller Block
15019C Pressure Roller Mount Bar
15020 Air Valve & Cyl. Mount Block
15021 Tape Check Stud Clamp Mount
15022 Tape Check Stud
15023 Tape Guide Positioning Spring
15024 Unwind Tape Core Holder
15025 Unwind Brake Spring & Pad
15026 Pressure Roller Guide Pin (1 %4”)
15027 Pressure Roller Guide Pine (17)
15028 Capstan Roller
15029 3 Position Tape Guide

15030 Trailing Pressure Roller




MGL INTERNATIONAL, INC.
TYPE 15000 TAPE METERING UNIT

PARTS LIST
PART NO. DESCRIPTION
15031 Tape Apply Roller
15032 Leading Pressure Roller
15033 Clamp Locking Knob
15034 Inboard Tape Guide
15035 Outboard Tape Guide
15036 Tape Check Roller
15037 Stripper Shoe
15038 Ya x 4 ¥4 Air Tube (2)
15039 Air Valve
15040 Air Cylinder
15041 Tension Arm
15042 ¥ - 20 Hex Nut
15043 1/8 Npt Cyl Barb (2)
15044 #10-32 Nipple (2)
15045 #10-32 Coupling
15046 #10-32 Barb (2)
15047 Flow Control Valve (1)
15048 11/16 x .026 Spring (2)
15049 1” x .026 Spring (2)
15050 1/8 x ¥ Poly Flow 90° Ell
15051 Tape Shoe Spring (2)
15052 1/16 x 1-3/8 Steel Pin
15053 Threaded Rod
15054 #6 - 32 x 1/8 Set Screw (4)
15055 #6 - 32 x % But Head Screw (2)
15056 #8 - 32 x ¥ But Head Screw (5)
15057 #8 - 32 x 3/8 But Head Screw (23)
15058 #10 - 32 x 2 But Head Screw (4)
15059 #10 x 32 x 1 %2 Round Head Screw (2)
15060 14 “C” Ring (2)




MGL INTERNATIONAL, INC.
TYPE 15000 TAPE METERING UNIT

PARTS LIST
PART NO. DESCRIPTION
15061 3/16 “E” Ring (8)
15062 ¥ “E” Ring (9)
15063 3/8 “E” Ring (2)
15064 3/16 x % x % Oilite Bushing (4)
15065 4 x 3/8 x ¥ Qilite Bushing (12)
15066 3/8 x ¥2 x 3/8 Qilite Bushing (2)
15067 % x 1”7 Long Emory Drum
15068 Core Holder Clip
15069 Valve Cord & Plug
15070 Input Air Tube
15071 Tension Spring

Note: Part No 15054 to Part No 15064
Items not shown on parts drawing




ADHESIVE
OUTSIDE




ABHESIVE
INGIDE







O

15028

’ 15006

15029

e >

ot

15010

15032

15048

"
MR

15013

- &

%‘ 15019 B
15019 -——‘/_\
i

15030 15026 § 15048

15010




- 15005

15006

(for high speed head)

15040
15040 (HS) 15047

T 15046

15060 A

15014










